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Client Name Xiamen Ampace Technology Limited
F ﬁ: g ﬂ; TR B T Eh A

Name of product Lithium lon Polymer Rechargeable Battery

B OB R SR AT IR A

Manufacturer Xiamen Ampace Technology Limited
mE RS ABX41
Trade mark & model
B Om % 3 ZdE

Test sort Safety Entrust Test

TREARATNERGERL T

CCIC Southern Testing Co., Ltd.

bl RYITH RS L X P A T VDT % 43 5 BRI K T AR AL /P.C.: 518055

Address: Electronic Testing Building No.43 Shahe Road, Xili Road, Nanshan District, ShenZhen, Guangdong, China
FLIE/TEL: 86-755-86913552 1% FL/FAX86-755-26627238

M3/ Internet:  http://www.ccic-set.com HiT-{Z#H/E-Mail: luther.lu@ccic-set.com
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TEST REPORT

, TR BT LA -
Nﬁﬁ%g% Lithium lon Polymer Rechargeable IR -
ame of sample Battery Trade mark
&) . EIIH R LB A R A
=]
Xiamen Ampace Technology
il N Limited 5 ~ ABX41
Manufacturer | A£G B TTHTREISRHEA R A Model/Type (FMb A5 . 7652C9B)
=]
Xiamen Ampack Technology
Limited
. JEZ T E Re LR A PRA F v
ﬁﬁﬁm Xiamen Ampace Technology HURE 7 54 Sent by client
ient i Sampling method
Limited
Resanks 2023/11/23 ol F13Y] 2023/11/23-2023/12/21
pplication date Test date
TR 16 NHvheE, 30 AN oL 582 S
Quantity of ' . | by ronment 20~25C  45~75%RH
samples 16 Batteries,30 Cells condition
. 7o IR WA
fomfdxl%:;t S OEV/L4T6Y Iis 43VILT.0V RE 9.515Ah/34.82Wh
ominal voltage . . imited Ch . .
(cellibattery) MM et CaponE gy | 9-24BAN/136.5Wh
(cell/battery) (cell/battery)
PR 7 FL R R 7R HL oA
Standard charge 1.903A/1849.6mA Max. Charge 17.127A/14.5A End Charge 190.3mA/184.96mA
Current Current Current
(cell/battery) (cell/battery) (cell/battery)
bR Ik BB .
55 ik Eﬁzﬁzéﬂz;@” 4PCS
Cut-off Voltage 2.5V/11.2V MaxC Ia:fecgfrge 28.545A/24.21A Comﬁlounri%tefe s (451P)
(cellibattery) (cell/battery)

5601 H (Test item):

Testl:
Test2:
Test3:
Test4:
Testb:
Test6:
Test7:
Test8:

T FE AL Altitude simulation
15 2R IE Thermal Test

$R5h Vibration

it Shock

A1 % 4 External short circuit
F /4555 Impact/Crush

It 78 H1 Overcharge

5 1] H, Forced discharge

I 14 4# (Reference documents):
Bt B GRIGAARETF MY (55 7 &7 1) 38.3 41
United Nations "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
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R4S Rep No.SET-20231106B16158X

38 AL (Summary):
o E B ER AT T T & T8 Wikie, I8 T1 & T5 3%/ F it 47, (i FAH A b el e, 56
T6 % T8 i F oK 53 ML it ¥y e yth Bl Ha i 2

Each Cell/battery type is subjected to tests 1 to 8,Tests 1 to 5 are conducted in sequence on the same
Cells/batteries, Tests 6 to 8 are conducted using not otherwise tested Cells/batteries.
JFUR 2% Mass loss%=(M1-M2)/M1 <100
A M1 ESERATRI &, M2 2505 i E, W s Al % 3.8.3.1 sl 8udE, Mk
Where M; is the mass before the test and M is the mass after the test. When mass loss does not exceed the
values in Table 38.3.2.2, it shall be considered as "no mass loss".

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

R T1 2 T4 R b TEE e THFR. oA, TCRERAITERE K, IF AR b 2 7E 5
Je T % AN/ T HAE REAT X — 50 BT HL R 9006 M A5 23K

In test 1 to 4 batteries meet this requirement if there is no leakage,no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

#%7F (Remark) :
Sf 16 AN EEMA A4 5 A 20231106B16158X-B1 ~ 20231106B16158X-B16,30 AN Hijth 73 51l 4w 5 N
20231106B16158X-C17 ~ 20231106B16158X-C46.
LR B oo AR RS
~20231106B16158X-B16 , Hi ith ) £ & % 5
20231106B16158X-C46.

J6 %4 B1~B16 i5 f{ 20231106B16158X-B1

H
il C17~C46 45 1t 20231106B16158X-C17 ~

Fo 56; 25 18 (Test conclusion):

Mare - a B a E GRIGAARAET M) (58 7 BT 1) 38.3 192K,

The test samples comply with United Nations "Manual of Tests and Criteria”
ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3.

K : EFy
o ol Axpapa ] 2024 4 01 1 24 1
CY S A #
Reviewed ﬁﬁfﬂ?‘f’%\- Ela:f 2024 55'5 01 H 24 E]

by
Approved 7 lﬂ’/ izf 2024 EF‘ 01 H 24 EI

by

£ ORK A

CCIC-SET/TRF:DC 004(2023-08-07) page 3 7Y 18
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& 45 Rep No.SET-20231106B16158X

TR S Test Procedure

TAL 2
Pretreatment
v
Frid
Marking
\4 \4 \ 4 \ 4
FE 9w 5 Samples ¥ 9w 5 Samples ¥ i 9w 5 Samples ¥ &b 4w 5 Samples
of: B1-BS8 of: C17-C26 of: B9-B16 of: C27-C46
\ 4
o FEAE
Altitude simulation
\ 4
I e
Thermal test
\ 4 v \ 4
y N N
- S R ot 75 S
_*&Z‘j} Impact/Crush Overcharge Forced discharged
Vibration
v
i
Shock
v
A %
External short
circuit
\ 4 \ 4 v
v
SEML < v
Finished test
£ OWHE X
CCIC-SET/TRF:DC 004(2023-08-07) page 4 7 18
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& 45 Rep No.SET-20231106B16158X

45 5 Test results:
Test T.1 /S A%4LL Altitude simulation

AR J772: Test method;

ALVl R T AL AE 55 T EAICT 11.6 TIAAIFREEIR B (2035°C) A 2/ 6 /M .

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (
20 £5 T).

%K Requirement;

R AN TEIB R . JoHE . oA TR RRE, I HLAES 156 B th s b 2 AR X6 5 T i H
JEAN T HAE AT X — B0 AT R ) 90%,  EIFF&IX—ZK.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire a
nd if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure.

MR EHE 40 T %2 Test Date showed in table below;

RIS AT R 5 A=
§ o H b
R e L W e After test IR | Voltage after | 17
State of sample No. ik H s HLH ass test/\oltage | Status
Mass \oltage Mass Voltage | 108 | o toct(op)
(¥) V) ) V) (%)

A7k g | Bl | 531227 | 16.683 | 531.227 | 16.683 | 0.00 100.00 PASS
WiEEexH | B2 | 526764 | 16.681 | 526.762 | 16.680 | 0.00 99.99 PASS
At first cycle in

fully charged B3 | 528531 | 16.684 | 528529 | 16.683 | 0.00 99.99 PASS
states B4 | 528667 | 16.680 | 528.666 | 16.680 | 0.00 100.00 PASS
o5 A7k | B5 | 531.202 | 16.684 | 531.202 | 16.684 | 0.00 100.00 PASS

Wjs, 747l | Be | 530.852 | 16.683 | 530.851 | 16.683 | 0.00 100.00 PASS
After 25 cycles
ending in fully | B7 | 520.834 | 16.684 | 520.833 | 16.684 | 0.00 100.00 PASS
charged states B8 | 528.997 | 16.682 | 528.995 | 16.681 | 0.00 99.99 PASS

%7 Notes:

Wi e LB e o, MR, ToRERATER b .

After the test,the batteries are no leakage,no venting, no disassembly, no rupture and no fire.

% +#
CCIC-SET/TRF:DC 004(2023-08-07) vage 5 Jﬁf 18 &
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& 45 Rep No.SET-20231106B16158X

Test T.2: &t fEiX% Thermal test
AR5 Test method;
F, v B P Y ZE BRI 25 T 7222 °C N AR /D 6 /NI, BB AEIRIRIR 55 T-402°C R AFTE D 6 /M S
PR AN B o TR 6 iR P 2 T () B ORI TR] (IR A 30 408 IX—FRIF R 10 IR, B T A 150 F i A PR B R
(2025°C) FAFI 24 /NI
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £2 T, followed by sto
rage for at least six hours at a test temperature equal to -40 &2 <C. The maximum time interval between test temper
ature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all test
cells and batteries are to be stored for 24 hours at ambient temperature (20 =5 <C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.
3R Requirement;
R BRI AN TEIB N . JoHE . oA TR RRE, I HLAEAS S0 B it B B 2 AR 06 5 O T i H
FEANT HAEATIX — B0 AT 1) 90%,  EPFF&IX—2K.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire a
nd if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discha
rged states.

IR U1 2% Test Date showed in table below;

R AT R 5 =€ L B
o . Pre-test After test .
PERRE | e _Pretes __After tes Mg% voltage 1
State of sample No. Ji G H 5t HLH ass Status
Mass \oltage Mass \oltage loss test/Voltage
©) (V) ) (V) (%) | pre-test(%)

- AsiaE | Bl 531.227 | 16.683 | 531.015 | 16.494 | 0.04 98.87 PASS
WEEe R B2 526.762 | 16.680 | 526.604 | 16.500 | 0.03 98.92 PASS
At first cycle in

fully charged B3 528.529 | 16.683 | 528.370 | 16.491 0.03 98.85 PASS
states B4 528.666 | 16.680 | 528.455 | 16.493 | 0.04 98.88 PASS
25 /N7 FL A B5 | 531.202 | 16.684 | 530.990 | 16.502 0.04 98.91 PASS

s, 5eERHE | B6 530.851 | 16.683 | 530.639 16.494 0.04 98.87 PASS
After 25 cycles
ending in fully B7 | 529.833 | 16.684 | 529.621 | 16.504 | 0.04 98.92 PASS

charged states B8 528.995 | 16.681 | 528.836 16.496 0.03 98.89 PASS
£7F Notes:

IR AT CH . R, CBERAMTCAERE .

After the test,the batteries are no leakage,no venting, no disassembly, no rupture and no fire.

% +#
CCIC-SET/TRF:DC 004(2023-08-07) oage 6 Jﬁf 18 &
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& 45 Rep No.SET-20231106B16158X

Test T.3: #&3) Vibration

AR J772%: Test method;

A VB K IR BIHLF &, (EASE R AR T, I ReEMEr ] SE i IR 3D . IESRBIEIRS), AR
FE 7 52540 200 24 Z (MRS 180 21 7 6 22 KON BE 09T 15 70 8h e X — RSN =S EAHTE ELAYH
W2 BT A ) — A7 AR E BT 12 Ik, BN 3 /Ny Horp—AMRZ) 5 1A i S i E AEX L
AR, LR EARE 12kg M Rb b CRIBRNE D, FIX 12Kg & BRI HIb CK
BUAl) H AN

XFRA N A AN 7 BRZEOTIR, IREF 1gn BRI ELBIPAIA R 18 #idk. AR5 KRB RIF(E
0.8 ZAK(EMmFE 1.6 ZK), JFHIINAR B3 A INE LA S| 8gn(FiZe 210 50 Hh2K). K KN fE ORAFAE
8gn ELEIAIHR G E] 200 #5 %%

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

%K Requirement;

RGBT CHE R oA ORI, I LA e i sl v vt 2H 7 6 T i S AN /N T
HAEHATIX — G0 AT R 1) 90%, i BPfAF & iX —EK .

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery after testing in its
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

MR EHE 0~ % Test Date showed in table below;

RIS R f5 Ipig-ginl HL R b
. . o Pre-test After test o
BakE | Fe . _/ X | vetage
State of sample No. i H 5t HLH ass | Status
Mass \oltage Mass \oltage loss test/Voltage
(@) (V) ) (V) (%) | pre-test(%)
oA 28T B1 531.015 16.494 530.962 16.488 0.01 99.99 PASS
MIEEaRH B2 526.604 16.500 | 526.499 16.493 0.02 99.98 PASS
At first cycle in
fully charged B3 528.370 16.491 528.317 16.495 0.01 99.99 PASS
states B4 528.455 16.493 528.402 16.488 0.01 99.99 PASS
25 AN 25 7 i JE B5 530.990 16.502 530.884 16.489 0.02 99.98 PASS
M5, eERE | B6 530.639 16.494 | 530.533 16.496 0.02 99.98 PASS
After 25 cycles
ending in fully B7 529.621 16.504 529.568 16.492 0.01 99.99 PASS
charged states B8 528.836 16.496 528.730 16.498 0.02 99.98 PASS
£7F Notes:
WA E A EEe . CHER . JoRE IR .
After the test,the batteries are no leakage,no venting, no disassembly, no rupture and no fire.
L R
CCIC-SET/TRF:DC 004(2023-08-07) page 7 7 18
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Test .44 Shock

AR J772%: Test method;

Py B R v 2L R R S 2R K [ AR R R B b, SRS RIS I I TR 226

B R 32 e K A 2 150gn Rl BKrRF LI (] 6 Z2FP I ISR b e o KB i i 75 22 32 e Xnid & 50gn
Ak RS 1A] 10ms 2 IE 5%

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of
11 milliseconds.

BEA™ L 2H B 52 B 2 T 5Z i WA s B B T F i 2E (0 5 o /N PRI AL N [R) g 6 280, K LB ZE ikt
WFE Y 11 2280 . I A2 20 T 1 B3 2 1 R N N

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The
pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas
below are provided to calculate the appropriate minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration

150 gpor result of formula

(100850 )

_ , Acceleration(g ) = |'| —_— |
Small batteries “q . mass* ) 6 ms

whichever 1s smaller
50 gpor result of formula

. I 30000

. Acceleration(g,) = I| — |
Large batteries \\ mass* ) 11 ms

whichever 1s smaller

*  Mass 1s expressed n kilograms.

FEAN FL AR = AN B 2 B VB A B T AL IE T M2 2 = kihily, BEEERTT A& 2 = hd, BIEz
18 Yt

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative di
rection in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

3K Requirement;

FEmICB . TR ToMiE . ToRigRATeRGe, JF Bl it e 106 5 O O B U s AN N T AR BEATIX
— RIS HTHER 90%, HUIBRIAFAIX —ZKR,

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cells after testing is not less than 90% of its voltage immediately prior to
thisprocedure.

The requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

% +#
CCIC-SET/TRF:DC 004(2023-08-07) oage 8 Jﬁf 18 &
0
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R HIRE W 2 Test Date showed in table below;

& 45 Rep No.SET-20231106B16158X

RIS A I Jo1 E A s b
FERIRE | FE _Prectest After test K| Veltge |y
State of sample No. s L T L ass Status
Mass Voltage Mass Voltage | loss | test/Voltage
) (V) ©) (V) | (%) | pre-test(%)
A7 | Bl | 530962 | 16488 | 530.959 | 16488 | 0.00 | 100.00 | PASS
WEsE7EH | B2 | 526499 | 16493 | 526498 | 16.493 | 0.00 100.00 PASS
At first cycle in
fully charged B3 528.317 16.495 528.315 16.495 0.00 100.00 PASS
states B4 528.402 16.488 528.399 16.488 0.00 100.00 PASS
25 N 75 i JE B5 530.884 16.489 530.882 16.489 0.00 100.00 PASS
WJe, se47eH | B6 | 530533 | 16496 | 530532 | 16.496 | 0.00 100.00 PASS
After 25 cycles
ending infully | B7 | 520568 | 16492 | 520566 | 16492 | 000 | 10000 | PASS
charged states B8 528.730 16.498 528.728 16.498 0.00 100.00 PASS
#%VE Notes:
I JE A TCE TR RS MR, oA iR .
After the test,the batteries are no leakage,no venting, no disassembly, no rupture and no fire.
£ 0w i}
CCIC-SET/TRF:DC 004(2023-08-07) page 9 7 18
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& 45 Rep No.SET-20231106B16158X

Test T.5:4M5R%E %% External short circuit
AR J772%: Test method;

P 7 P S 2B ) SN A — BRI (RS P52 I 3] 5724 C I3 S REE IR, NN 1] B 38 1 1At FL v el rEL VB 2E 1)
AN 1% % 7 <IN S o Rl iy ) O BOPA N 42 i SR = 1 VA Sl S A N AN £ 2 I A2 A SV R
ANIF . SR BB F 2 AE 5764°C N &2 S AN/ T 0.1 BRERF I J 26 2%

A B R A AP e iR B (RN B 57# °C IR R FFFLOIRES 1 /MR BLE, X T KA it A ytils P PR 2 = i
(ERmE SINRP Y e o)
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach a homogeneous stabili
zed temperature of 57 £4 <C, measured on the external case. This period of time depends on the size and design of t
he cell or battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall
be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell o
r battery at 57 =4 <C shall be subjected to one short circuit condition with a total external resistance of less than 0.1
ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case temperature has r
eturned to 57 £4 T, or in the case of the large batteries, has decreased by half of the maximum temperature increas
e observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.

%K Requirement;

HhotiR L WANE 170°C, JF ARG 6 /DI N oA, o, gk, RIfF&IX—EK,
Cellsand batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours after test.

MR EHE 1 N 3% Test Date showed in table below;

. 5 | e
B R SRR FELER HL L e
. . Short-circuit resistance
State of sample No. Highest temperature (°C) (mQ) Status
N7 T e JE B1 57.4 83 PASS
Ese At B2 57.1 81 PASS
At first cycle in fully B3 56.9 79 PASS
charged states B4 57.3 80 PASS
25 /> 70 718 FRLJE 4 B5 56.8 83 PASS
Ja. sETEH B6 575 80 PASS
After 25 cycles
ending in fully B7 57.0 79 PASS
charged states B8 57.2 82 PASS
%1% Notes:
TRE 5 A 6 /N N TEfAR . ok, Jo k.
After the test,the batteries are no disassembly ,no rupture and no fire within six hours.
£ ORH R
CCIC-SET/TRF:DC 004(2023-08-07) page 10 7Y 18
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& 45 Rep No.SET-20231106B16158X

Test T.6:4# /%% = Impact/Crush

i Impact

(& T EEA/NT 18mm AR #: T Hith applicable to cylindrical cells not less than 18mm in diameter)

MR J772%: Test method;

TR L BTG A F I BCAE TSRS IR T b, — AR 316 BUANTE AR MURAE TAFE oL, W B4R 15.8mm=D.1mm,
KEER/D 6cm, Bl MR KR, W F 2 KE, ¥ 9.1kg20.1kg HIEHEM 61cm=2.5cm = Ab ki
FVEANARE S XA, AEFH — LTI BERE AR L O v A 2.4 B g i /) P LB B T o DA . T B
T8 BETE T 91 ST 5K SR B 90 VR T

P szl BORE , P N 5 1 IR AT 5 RO BORE Hh O B ELAR: 15.8mma0. 1mm 58 42 K T AP\l 2 B
TGl R e — kL.

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm 30.1mm diameter, at least 6
cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg 0.1 kg mass is to be dropped from a height of 61 +2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface andperpendicular to the
longitudinal axis of the 15.8 mm =%0.1mm diameter curved surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

F5 K /Crush
CER THAEE. 4828 B /g0 b A B2/ N T 18mm 1 R4 Hith applicable to prismatic, pouch,
coin/button cells and cylindrical cells not more than 18 mm in diameter)

A WAL ERIRROHSE(Fan, 18650 HIMBIK B4R )y 18.0 ZK).
NOTE: Diameter here refers to the design parameter (for example the diameter of 18 650 cells is 18.0 mm).

AR F772: Test method;

K F I T RV TEE AN TEL TR BS I, 3% 0 BESBMTIN R, 7R3 — sl sl b I B R 200 1.5 JEK/
B, BEHIIRER L

Cells or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact, The crushing is to be continueduntil the first of the three options
below is reached.

(a) JtInE yEILF| 13 T420.78 T4

The applied force reaches 13 kKN £0.78 kN;
(b) HEATHE R REE D 100mV; B8

The voltage of the cell drops by at least 100 mV; or
(c) FHRIMARTLIL R AR L) 50%E LA L.

The cell is deformed by 50% or more of its original thickness.

—HEB KK R T 100 ZARECEL, sURibATE 20k 5 R ER) 50%, BRI 7).
Once the maximum pressure has been obtained, the voltage drops by100 mV or more, or the cell is deformed by at
least 50% of its original thickness, the pressure shall be released.

AT AR e m it I N e 9 ) — T e [ o L 10 /68 113 T2 P b 8 A HG~P A E SR T e s o B T RV 2 D5 i
LT 1A it o

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

% +#
CCIC-SET/TRF:DC 004(2023-08-07) oage 11 Jﬁf 18 &
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& 45 Rep No.SET-20231106B16158X

FEANEURE F i o A R R — R e o TURE ML K SRS 6 /N o e A 2 AR Al Al 1 Y FR
BT BT .

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further
6 h. The test shall be conducted using test cells or component cells that have not previously been subjected to other
tests.

%K Requirement;

HhFein AN 170°C, I HAERER I b SOl /5 6 /N A el T, Joikek, EIRFE X —EK,
Cells or component cellmeet this requirement if their external temperature does not exceed 170 <C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

WRH R U 3 Test Date showed in table below;

FEARAS M H Frg Al
State of sample Test item No. Status
. C17 PASS
e CEEE
50% W THAE A & C18 PASS
. A C19 PASS
At first cycle at 50%
of the design rated C20 PASS
capacity
Ik c21 PASS
Crush
. C22 PASS
25 A 78 THCE A
50% 15 T AE 25 c23 PASS
R C24 PASS
At 25 cycles at 50%
of the design rated C25 PASS
capacity C26 PASS
#%VE Notes:

PR RS R AR e 6 N A, TR T K.

Cells or component cell are no disassembly and no fire during the test and within six hours after test.
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Test T.7:3d 78 H Overcharge

AR J772%: Test method;

78 FEL R A i) 36k R S WP i KRR 8 78 L R I A3, e ) B/ RS T T

The charge current shall be twice the manufacturer's recommended maximum continuouscharge current. The
minimum voltage of the test shall be as follows:

(a) il & 7o 2 LA 78 B LS AN KT 18V I, e A /) v T 22 L Tt 4 A K 7 F P TR R PR B 22V TR
BUNE .

(a) when the manufacturer's recommended charge voltage is not more than 18V, theminimum voltage of the test
shall be the lesser of two times the maximum chargevoltage of the battery or 22V.

(bo) i) 32 e A SRR 78 P RS KT 18V I, k6 4 i /) H I B2 D A K 7 i R ) 1.2 £

(b) when the manufacturer's recommended charge voltage is more than 18V, theminimum voltage of the test shall
be 1.2 times the maximum charge voltage.

RIG S AE PSR B R AT o BEAT UG R IR TR) By 24 /NI

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

3R Requirement;

A A anfE B A T MRS S5 7 RN TG AA, ToiE Ak, RIFFGARTEK

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days after the
test

MR EHE a0 T Test Date showed in table below;

o 78 R JUR/iENE S 78 LA I (]
Overcharge current: Overcharge voltage : Total time of charging:
29A 22V 24hours
FEaIRES Fr5 HlE
State of sample No. Status
B9 PASS
AT S e 4
75l B10 PASS
At first cycle in fully B11 PASS
charged states
B12 PASS
B13 PASS
25 DRI ANE, T4
7 B14 PASS
After 25 cycles ending in B15 PASS
fully charged states
B16 PASS

£7F Notes:
F ARG AR ARG 5 7 RIN TR, Toig K.

The Batteries are no disassembly and no fire during the test and within seven days after the test.
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Test T.8: 5% il i H. Forced discharge

AR J772%: Test method;

RIBAEIA IR L T 5 12V BT HE RIS BRAE R R VAL A T 136 7 4 P i R TS H R 2% T il TR

Each cells is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

R 2 R/ IV AR P B A7y 5 R R ER BG, 1 BRAS D 4 8 TR UL . W A b AT S A TS R, TR
FEL IR ] (/N ) 2 35 FL A 25 R AT 6 6 P R (22 %)

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity
divided by the initial test current (in ampere).

%K Requirement;

Fo IR INE RGeS E 7 RN TCARAE, ok, RIFFGATNEK .

Recharged cells meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

IR W 2% Test Date showed in table below;

FEGRAS Frg HE

State of sample No. Status

ca7 PASS

C28 PASS

C29 PASS

. ) o C30 PASS

ST 5 4 -~ oASS

JECH

At first cycle in fully C32 PASS

discharged states c33 PASS

C34 PASS

C35 PASS

C36 PASS

C37 PASS

C38 PASS

C39 PASS

25 MRBCEEAE, A 40 PASS
| ﬁ :é‘: VI s J‘_‘T_'D

e C41 PASS

After 25 cycles ending in C42 PASS

fully discharged states ca3 PASS

C44 PASS

C45 PASS

C46 PASS

£#%7E Notes:
R 5 7o B AR R 6 AR TR ARG 5 7 RN AR, T k.

After the test,the Component cells are no disassembly and no fire during the test and within seven days

% +#
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B 5 B Photo document
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B 5 B Photo document

4INP8/53/130

Lithium lon Polymer Rechargeable Battery/
TREEF R/ RIS T RS/
2/8& o|2 &2|0f SHX

Model No./B&/RG8/2 W HE:
ABX41

Nominal Voltage/#5#F &/
MWRE/ EE A

14.76VDC

Max Charge Voltage/7E SBMRSIRE/
FERRBIBE/2IC) ST Y:
17.0vDC

POWER ON / OFF

Press and hold the power button for 3
seconds to power on/off the battery.
FamxAatd

KIRBRFF XD,
FamEARta
RIRRARMEY,

& #42|/n7|

T HES 3xSO 2A =2 HWE2
HEUS AHa/34ck

U FE
CeEB%

@ &
@ r. CAN ICES-003(B) / NM-003(8)

HATTHN:GB 42590-2023
LHen 20 R32418

Made in China/-RESHS/PEEHS/ U] . 53

Rated Capacity/fiES B/SEREE/
dF 8%:9248mAh, 136.5Wh
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TE:

KB BREFE
. RERAZA | ArER
j=4 g ﬁﬁ: ﬁ.]] j=4 gﬁ] \=4
5 Al -5 5 z )
A8 B Sk X W At 40 )
1 e CHROMA 17020 A171102799 2024/07/17 V
REL
A EE R 5 @k % | BAT-NEEFLCT-7510-
2 o A220803954 2024/07/17 N
MK R % V003
3 LRI S RIS CHROMA 17011 A211003732 2024/06/18 V
4 %7k ik A CTS5V-5A A211003763 2024/10/30 V
5 B 71 AR 4E K X A MMT4-150-150 A221103998 2024/11/14 \
EV203VT640VCSusb
6 G ) A180703116 2024/03/14 N
7 FHATRA U1241C A211003881 2024/10/23 \
8 ¥ X JE3002 7180900018 2024/04/05 N
9 P e CL-50 A211003717 | 2024/03/14 V
10 2% M B KR K b AR BTKSS4-225C A211003759 2024/07/26 v
1 IR E(EA) 34972A C211000456 2024/02/13 N
12 FAFEREFAET 34901A C211000457 2024/02/13 N
13 W A AT R X e AL BE-6045-20T-1 A180803176 2024/03/14 N
14 & AR R I 46 OK-ZK-1200 A220903967 2024/07/13 N
15 F 53 IT8816 1.210300071 2024/03/14 N
16 HABREER 62024P-100-25 A200503590 2024/06/07 N
17 A L R AL YG2512 A211003772 2024/03/14 N
DL AN S WS AETH A E A A .
roxnk 3 4L BT END OF REPORT ***%*
£ 0w fil
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76

STATEMENT

L |MERME “KREAVEHRE" L.

The test report is invalid without stamp of laboratory.

2. |ELKN . MEAREFLR.

The test report is invalid without signatureof person(s) testing and authorizing.

3. MEWHTLR .

The test report is invalid if erased and corrected.

4. BIAFE i BT 45 18 DU IR AR B B R

Test results of the report is valid to the test samplesif sampling by client.

5. “S%” S HARBEIT CNAS AT,

“5” item to be outside the scope of authorized by CNAS.

6. RinZEFANEREHME, AERANESHIERE .

The report without the”CMA”’stamp shall not have a certifying effect on the society.

7. REXLWEBHFAR, AEHSHMEHERE .

The test reportshall not be reproduced except in full, without written approval of the

laboratory.
8. X AMEF R, ARSI RERE 156 RNHEXBEAHF, @&
WATFRZHE.

If there is any objection to report,the client should inform issuing laboratory within 15 days
from the date of receiving test report.

Huhk: RYITT R X P AT IE VDI % 43 5 A K B IR E R AL /P.C.: 518055

Address: Electronic Testing Building No.43 Shahe Road, Xili Road, Nanshan District, ShenZhen, Guangdong, China
Fi5/TEL: 86-755-86913552 fE/FAX: 86-755-26627238

P4ik/Internet:  http://www.ccic-set.com Hi T{Z48/E-Mail: luther.lu@ccic-set.com
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